

150225250011

1. NAME OF THE MEDICINAL PRODUCT

Silvirhurn Tonical Aerosol

2. QUALITATIVE AND QUANTITATIVE COMPOSITION

Each one can contains:

Silver Sulfadiazine micronized 1.5 g

For the full list of excipients, see section 6.1

3. PHARMACEUTICAL FORM Topical Aerosol.

White suspension that produces white to off white homogenous smooth powder upon actuation.

4.1. Therapeutic indications

#### Silvirburn Topical Aerosol is indicated in adults and children over 2 months for the prevention and treatment of infections in connection with the treatment of burns from the 2nd degree Official recommendations concerning the appropriate use of antibacterials should be taken into account.

4.2. Posology and method of administration Silvirburn Topical Aerosol is presented as a 150 ml can and is intended for topical use.

Shake before use

Silvirburn Topical Aerosol used once or twice a day after cleaning the area to be treated.

#### 4.3. Contraindications

#### Silvirburn Topical Aerosol should not be used in:

Individuals who are hypersensitive to the active substance or to any of the excipients.

### · Individuals with hypersensitivity to sulphonamides.

. Children under 2 months: premature and new-born infants under 2 months

## · Hepatic and renal insufficiency.

During breastfeeding if the child has a G6PD deficiency and / or if the child is less than one month old

### 4.4. Special warnings and precautions for use

Exposure of the treated area to sunlight can lead to gray discoloration of the skin.

· Cases of acute hemolysis have been reported in G6PD deficient subjects with locally administered sulfadiazine. Its prescription must therefore be rejected in principle, and the use of a therapeutic alternative, if it exists, is strongly recommended. In the absence of an alternative, the decision must take into account for each patient the risk of hemolysis and the expected potential benefit of the treatment. If the prescription of this drug is necessary, the occurrence of possible haemolysis should be detected. 4.5. Interaction with other medicinal products and other forms of interaction

Silver may interact with enzymatic agents used in wound debridement (collagenase, papain, etc.), which is why its concomitant use is not advised.

#### 4.6. Fertility, pregnancy and lactation

Pregnancy Data related to sulfadiazine

Sulfadiazine passes the placenta at all stages of pregnancy. There is limited data on the use of sulfadiazine in pregnant women.

Studies in animals are insufficient to conclude that reproductive toxicity is possible with sulfadiazine. Some sulfonamides have shown a teratogenic effect (cleft palates) Therefore, the use of Silvirburn cannot be envisaged in the absence of alternative therapy, especially during the 3rd trimester. Indeed, exposure during the last trimester of pregnancy exposes the potential risk of severe jaundice or even nuclear in the new born by displacement of bilirubin.

Moreover, in case of congenital G6PD deficiency, the occurrence of neonatal haemolysis is possible if the treatment is given at the end of pregnancy

In the case of treatment in late pregnancy, neonatal surveillance (jaundice, hyperbilirubinemia) is required.

#### Breast-feeding: Sulfadiazine passes into breast milk.

Breastfeeding is contraindicated if the child has a G6PD deficiency to prevent the occurrence of haemolysis.

Severe or even nuclear jaundice has been reported in neonates with certain sulphonamides. Consequently, breastfeeding is contraindicated in new-borns less than one month old because of the immaturity of their enzymatic system. Beyond this age, breastfeeding is not recommended in case of prolonged treatment or over large areas. 4.7. Effects on ability to drive and use machines

### Not applicable.

4.8. Adverse reactions

Silvirburn Topical Aerosol is generally well tolerated. A small percentage of patients (2.5%) developed itching, burning and erythema.

In burn patients, leucopenia occurred 2 to 3 days after initiation of therapy but did not require discontinuation of treatment. As a precaution, monitoring leukocytes count in this patient group. Very rarely, systemic absorption of silver sulfadiazine may cause adverse effects.

Systemic adverse effects characteristic of sulphonamides.

A case of artery was described, characterized by skin discoloration and sensory neuropathy and motor due to overuse of a 1% silver sulfadiazine cream in an ulcer of the extended leg. Grey discoloration of the skin may occur when exposed to sunlight.

## Reporting of suspected adverse reactions

Reporting suspected adverse reactions after authorization of the medicinal product is important. It allows continued monitoring of the benefit/risk balance of the medicinal product. Healthcare professionals are asked to report any suspected adverse reactions via:

1. The Egyptian Pharmacovigilance Center (EPVC): pv.center@eda.mohealth.gov.eg

2. MUP Pharmacovigilance department: pv@mupeg.com

### 4.9. Overdose

Does not occur in normal use.

## 5 PHARMACOLOGICAL PROPERTIES

5.1. Pharmacodynamic properties

Pharmacotherapeutic group: 13.1.2. Medicines used in skin disorders. Anti-infectives for application to the skin. Antibacterial ATC Classification: J01FC02

Silver sulfadiazine has bacteriostatic and bactericidal properties, which gives it a broad spectrum of anti-microbial activity.

Silver sulfadiazine acts solely on the bacterial membrane and cell wall. Its action does not depend on inhibition of folic acid synthesis. Silver sulfadiazine activity is not competitively inhibited by p-aminobenzoic acid.

Silver sulfadiazine is bactericidal against most Gram-positive and Gram-negative bacteria and is also effective against yeast and fungi. It is particularly active against Pseudomonas aeruginosa, Enterobacter aerogenes, Klebsiella pneumoniae, E. coli, Serratia sp., Proteus vulgaris, Providencia sp., Staphylococcus aureus, Candida albicans and Clostridium perfringens.

### 5.2. Pharmacokinetic properties

Upon contact with tissues and body fluids, silver sulfadiazine reacts slowly with sodium chloride, sulfhydryl groups and proteins to give free sulfadiazine. Up to 10% of topically administered sulfadiazine may be absorbed at the treatment site. In a study in which 5 to 10 g of silver sulfadiazine was administered daily

as a 1% cream, blood concentrations of 1 to 2 mg / dl were obtained; while 100 to 200 mg of sulfadiazine was excreted in the urine within 24 hours after application of the cream. 6 PHARMACEUTICAL DATA

#### 6.1. List of excipients

Sorbitan monolaurate, colloidal silicon dioxide (200), isopropyl myristate, alcohol, n-pentane, propellant (butane/propane mixture). 6.2. Incompatibilities

Not known

6.3. Shelf life

### 6.4. Special precautions for storage

Store at temperature not exceeding 30°C. Protect from direct sunlight and excessive heat. Do not freeze

## 6.5 Nature and contents of the container

Carton box containing monoblock aluminium can of 150 ml containing suspension of nominal weight 95.125 gm fitted with continuous valve consisted of high-density polyethylene stem and plastic tube made of low-density polyethylene and actuator made of polypropylene closed with polypropylene plastic cap + insert leafle 6.6. Special precautions for disposal and other handling

Packing under pressure. Do not puncture or fire, even if container is empty. Protect from direct sunlight and excessive heat. Do not freeze

7. MARKETING AUTHORIZATION HOLDER

Medical Union Pharmaceuticals Abu-Sultan Ismailia Egypt

8. DATE OF REVISION OF THIS TEXT

27/02/2020









يجب قراءة هذه النشرة بعناية قبل البدء في استخدام هذا الدواء.

• حافظ على هذه النشرة فقد تكون في حاجةً لقراءتها مرة أخرى.

إذا كان لديك أي أستلة، اسأل طبيبك أو الصيدلي.
 تم وصف هذا الدواء لك ويجب عدم استخدامه من الأخرين حتى إذا كانت لديهم نفس الأحراض.

• عَند حدوث أثار جانبية خطيرة أو إذا لاحظت أي أثار جانبية غير المذكورة في هذه النشرة يرجى إخطار الطبيب أو الصيدلى

في هذه النشرة: . ۱. ما هو بخاخ سيلڤرييرن وفيما يستخدم.

٢. قبل استخدام بخاخ سيلقر بير ن.

كيفية استخدام بخاخ سيلڤرييرن.

الأثار الجانبية المحتملة.

 عيفية تخزين بخاخ سيلڤربيرن. ١. مزيد من المعلومات.

١. ما هو بخاخ سيلڤرييرن وفيما يستخدم

لوقاية والعلاج من العدوي المتعلقة بعلاج الحروق من الدرجة الثانية.

العُولُملُ المطهرة لا تقومُ بالتعقيم: هي فقط تقال من عدد الكانفات الحُوبة الدقيقة مؤقفًا. وجب عليك التحدث مع طبيبك إذا كنت لا تشعر بتحسن أو إذا كنت تشعر بسوء عند استخدام هذا الدواء.

 قبل استخدام بخاخ سیلفربیرن لا تستخدم بخاخ سيلقر بير ن إذا:

 كنت تعاني من الحساسية أمادة سلفاديازين الفضة أو الحساسية لأي من المكونات الأخرى (أنظر قسم ٦). كنت تعانى من الحساسية لمادة السلفوناميدات.

• كان عمر الطفل أقل من شهرين.

إذا كان لديك فشل في الكبد أو الكلي.

أذا كنت ترضعون طفلاً مصاباً بـ أنيميا الغول (نقص إنزيم (G6PD)) / أو إذا كان عمر الطفل أقل من شهر واحد.

التحذيرات والاحتياطات تحدث الى طبيبك أو الصيدلي قبل استخدام بخاخ سيلڤربيرن إذا

• إذا أخرك طبيرك أن تدرك أضطراب في الدم يسمى أتيميا القول (نقص إنزيم (G6PD)) لأن هذاك خطر انحلال الدم (تدمير خلايا للدم الحمراء) عند استخدام السلفاديازين موضعها، • كنت حاملا أو مرضعة الأطقال

لا تستخدم هذا المستحضر في الأطفال أقل من شهرين.

• يجب استخدام بخاخ سيلفر بيرن بحذر في الأطفال دون سن عامين بسبب خطر زيادة تدفق الدم.

العمل والرضاعة الطبيعية

• إذا كنت حاملاً أو مرضعة، أو تظنين أنك حامل أو تخططين لإنجاب طفل، اسأل طبيبك أو الصيدلي للحصول على المشورة قبل تناول هذا الدواء.

• أنشاه العمل، يتم استخدام سوللغر بيرن فقط في حالة عدم وجود بديل علاجي، ويشكل خاص خلال ألثلث الثالث من الحمل. في حالة العلاج في نهاية الحمل، من الضروري مرافية خطر الإصابة بالصغراء أو زيادة مستوى البيليروبين في دم طفلك عند الو لادة. • ويتم التعلق بالرضاعة الطبيعية، ينتقل السلفاديازين إلى لين الأح. يتم منع الرضاعة الطبيعية إذا كان طظك يعاني من أنيميا الغول (نقص إنزيم (G6PD)) وحديثي الولادة أقل من شهر واحد. بعد هذا العمر لا ينصح بالرضاعة الطبيعية

في حالة العلاج لفترات طويلة أو في مناطق واسعة. استخدام بخاخ سيلقربيرن مع الطعام والشراب

المعلومات غير متوفرة

القبادة واستخداء الألات

المعلومات غير متوفرة

قد تتفاعل الفضة مع العوامل الأنزيمية المستخدمة في علاج الجرح (كولاجيداز، غراء، إلغ)، ولهذا لا ينصح باستخدامها مع الفضة.

 كيفية استخدام بخاخ سيلڤرييرن 

إذا تم وصف هذا الدواء من قبل طبيبك، فاتبع تعليمات الطبيب. تحدث إلى طبيبك أو الصيدلي إذا كلت في شك.

قد يخبرك طبيبك كم من الوقت سيستغرق علاج بخاخ سيلفُر بيرن الخاص بك. لا توقف العلاج قبل الموعد النهائي.

تحدث إلى طبيبك أو الصيدلي إذا كان لديك شعور بأن فاعلية بخاخ سيلڤرييرن قوية جذًا أو ضعيفة جدًا.

لا تنسى إستخدام المنتج الخاص بك. القصور الكلوي والكيدي

لا ينبغي أن يستخدم بخاخ سيلڤرييرن مع مرضى القصور الكبدي والكلوي.

. لا توجد حاليًا بيانات نتطلب تغيير الجرعة لدى كبار السن.

الأطقال: يجب إعطاء بخاخ سيلفربيرن فقط للأطفال فوق عمر شهرين.

إذا استخدمت بخاخ سيلڤريورن أكثر مما يجب

إذا استخدمت بخاخ سيلڤرييرن أكثر مما يجب، فراجع مركز معلومات السموم وأخير طبيبك على الفور. إذا نسيت استخدام بخاخ سيلقرييرن

لا تستخدم جرعة مضاعفة لتعويض جرعة منسية. استخدم الجرعة كالمعتاد.

الأثار الجانبية المحتملة

بخاخ سيلڤربيرن عادة جيد التحمل.

مثل جميع الأدوية، يمكن أن يسبب بخاخ سيلڤرييرن أثاراً جانبية، على الرغم من عدم حدوثها للجميع.

ظهرت في نسبة قلبة من المرضى (٢٠٠) أعراض المكة والحرفة وفرط الحساسية للجلد. في مرضى العررق، حدثت قلة في كريك الدر البيضاء بعد بوبين إلى ٢ أيذ من بدء العلاج لكنها لم تنظيب الوقف عن العلاج. كإجراء وقاتي، يجب إجراء عملية مراقبة لعدد الكريات البيضاء في هذه المجموعة من العرضى.

في حالات نادرة جدًا، قد يسبب امتصاص سلفاديارُ بن الفضة آثارًا ضارة ممرزة للسلفوناميدات. تم وصف حالة الشريان التي تتميز بتغير لون الجلد والاعتلال المصني الحسي والحركي بسبب الاستخدام المغرط لكريم 1 ٪ سلفاديازين الفضة في فرحة الساق الشديدة. قد يحدث تغير لون الجلد الى لون رمادي خفوف عند التعرض لأشعة الشمس

أخبر طبيك أو الصيدلي في حلة حدوثٌ أي أعراض غيرٌ مذكورة في هذه النشرة أو إذا استمرت الأعراض المعروفة أو تقالمت. الإبلاغ عن الأثار الجنبية

إذًا ظهرت أي من الآثار الجانبية حتى وان لم تذكر في هذه النشرة، يجب أن تبلغ بها طبيبك أو الصيدلي. ويشمل ذلك أي قائر جانبية محتملة غير مدرجة في هذه النشرة. من خلال الإبلاغ عن الآثار الجانبية يمكن أن تساعد على توفير مزيد من المعلومات حول سلامة هذا الدواء. ومكتك الإبلاغ عن الأثار الجاتبية إلى مركز البغظة الدوائية المصري عن طريق البريد الإلكتروني: pv.center@eda.mohealth.gov.eg إدارة البقظة الدوانية بشركة المهن الطبية للأدوية عن طريق البريد الإلكتروني: pv@mupeg.com

بحفظ بعيدا عن متناول وبصر الأطفال. يحفظ في درجة حرارة لا تزيد عن ٣٠ درجة منوية بعيدا عن ضوء الشمس والحرارة العالية ولا يجمد.

لا تستخدم الدواء بعد انتهاء تاريخ صلاحيته المدون على العبوة.

لا تتخلص من أي أدوية عن طريق مياه الصرف الصمي أو الفايات المنزلية. اسال الصيدلي عن كيفية التخلص من الأدوية التي لم تعد تستخدمها. هذه التدابير سوف تساعد على حماية البيئة. ٦. مزيد من المعلومات

المادة الفعالة هي سلفاديازين الفضة

ه. التخزين:

١ مل من بخاخ سيلڤريبرن يحتوي على ١٠ مجم سلفاديازين الفضة. المكوثات الأخرى

سوربيتان احادي لورات، ثاني أكسيد السيليكون الغروي، ايزويروبيل ميريستات، كحول، ن-بنتان، بروبيلانت (بيوتان/خليط البروبان).

مصنوع من مادة البُّولي بروبيلين مغلقة بغطاء من البلاستيك من البولي بروبيلين + نشرة داخلية.

> . شركة المهن الطبية للأدوية أبوسلطان - الإسماعيلية - مصر

> > تاريخ مراجعة النشرة







# Silvirburn cream

150225238012

#### 1 NAME OF THE MEDICINAL PRODUCT

Silvirburn
2 QUALITATIVE AND QUANTITATIVE COMPOSITION

Silver sulfadiazine (micronized)10 mg/1gm 3 PHARMACEUTICAL FORM

Topical cream.

A smooth white to off white homogenous cream, easily spreaded on the skin, free from foreign matter.

4 CLINICAL PARTICULARS

4.1. Therapeutic indications Silvirburn cream is indicated for the prophylaxis and treatment of infection in burn wounds. Silvirburn cream may also be used as an aid to the short-term treatment of infection in

Slivitum cream is indicated for the prophylaxis and treatment of intection in burn wounds. Siviritum cream may also be used as an aid to the short-term readment of intection in the legituders and pressure sores, and as an aid to the prophylaxis of infection in shin grid droors less an electavise valentisms. Slivitum cream is also indicated for the conservative management of finge-tip injuries where pulp, nat loss and/or partial loss of the distal phalaxis has occurred.

Slivitum cream is indicated in adults and childrine over 2 months for the prevention and treatment of infections in connection with the treatment of burns from the 2 nd degree.

Official recommendators concerning the appropriate use of antibacterials should be taken into account.

4.2 Posology and Method of Administration

Burns:

The burn wound should be cleaned and Silvirburn cream applied over all the affected areas to a depth of 3 - 5 mm.

The our wound should be cleahed and silvingum cream applied over all the affected areas to a deprir of 3 - 5 mm.

This application is best achieved with a sterile gloved hand and/or sterile spatula. Where necessary, the cream should be re-applied to any area from which it has been removed by patient activity.

In burns. Silvinbum cream should be re-applied at least even 24 hours, or more frequently if the volume of exudate is large.

Hand burns:
Shirtum crisis may be applied to the burn and the whole hand enclosed in a clear plastic hap or glove, which is then closed at the wrist.
Shirtum crisis may be applied to the burn and the whole hand different. The dressing should be changed when an excessive amount of exudele has accumulated in the bag.
Leg Ulcors/Pressure Sories:
Leg Ulcors/Pressure Sories:
Shirtum Cream can cause maceration of normal skin on prolonged contact\_care should be taken to prevent spread onto non-ulcerated areas.

Application of Silvirburn Cream should be followed by an absorbent pad or gauze dressing, with further application of pressure bandaging as appropriate for the ulcer

The dressings should normally be changed daily but for wounds which are less exudative, less frequent changes (every 48 hours) may be acceptable. Cleansing and debriding should be performed before application of Silvirburn cream

Silvirburn cream is not recommended for use in leg or pressure ulcers that are very exudative.

Finger-1 in Injuries:
Haemostasis of the injury should be achieved prior to the application of a 3 - 5 mm layer of Silvirbum cream. A conventional finger dressing may be used. Alternatively, the finger of a plast or unsterile surgical joins can be used and fixed in place with waterproof adhesive tape. Dressings should be changed every 2 - 3 days.

4.3. Contra-indications

Children under 2 months: premature and new-born infants under 2 months.

Children under 2 months: premature and new-born intants under 2 months.

During breastfeeding if the child has a G6PD deficiency and / or if the child is less than one month old.

As subnhoramides are known to cause kemicterus. Silvirburn Cream should not be used at. or near-term oreonancy, on premature infants or on newborn infants during the first months of life. rourn cream is also contraindicated in patients known to be inversensitive to silver sulphadiazine or to other components of the preparation such as cetyl alcohol or propylene divcol 4.4. Special Warnings and Precautions for Use

4.4 Special Warnings and Precautions for Use Solvibrum cream should be used with caution in the presence of significant hepatic or renal impairment. Caution of use is required in patients known to be sensitive to systemic sulphonamides and in individuals known to have glucose-6-phosphate dehydrogenase deficiency. Cases of acute hemolysis have been reported in GBPD deficient subjects with locally administered sulfadazine. Its prescription must therefore be rejected in principle, and the use of a therapeutic alternative, if it exists, is strongly recommended. In the absence of an alternative, the decision must take into account for each patient the risk of hemolysis and the expected potential benefit of the treatment. If the prescription of his drug is necessary to be courrence of possible heamolysis should be detected.
Use of Silvibrum cream may delay separation of burn eschar and may after the appearance of the burn wounds.
A.S. Interactions with other Medicinemats and other forms of Interaction.

4.s. Interactions with other Medicaments and other forms of interactions with other devices are provided enzymatic designing agents, their concomitant use may be inappropriate.
As silver may inactive enzymatic designing agents, their concomitant use may be inappropriate.
In large-area burns where serum sulphadazine levels may approach therepeutic levels, it should be noted that the effects of systemically administered drugs may be altered. This can especially apply to oral hypoglycaemic agents and to phenyfolin. In the case of these drugs, it is recommended that blood levels should be monitored as their effects can be potentiated.

4.6 Pregnancy and Lactation Pregnancy Data related to sulfadiazine

Data related to sufficiazione
Sufficiazione pare este pitacenta al al stagge of programpy. There is intrited data on the use of sufficiazione pare este the pitacenta at all stagge of programpy. There is intrited data on the use of sufficiazione in programs (women.

Sufficiazione pare este the pitacenta data of the programpy of the pitacenta of the posterial resident of the pitacenta of the pita

Andreover, in case of congenital GSPD deficiency, the occurrence of neonatal haemolysis is possible if the treatment is given at the end of pregnancy. In the case of treatment in late pregnancy, neonatal surveillance (jaundice, hyperbilirubinemia) is required.

In the case of teatment in late pregiuncy, recruise as research equivalence, representations, present teaching.

Breast teaching.

Breast teaching.

Breast teaching.

Breast teaching is contraindicated if the child has a G6PD deficiency to prevent the occurrence of haemolysis.

Breast teaching is contraindicated if the child has a G6PD deficiency to prevent the occurrence of haemolysis.

Sewere or even undering resultance arrangement of the prevent of the contraindicated in newborns less than one month old because of the immaturity of their enzymatic system. Beyond this age, breastfeeding is not recommended in case of prolonged treatment or over large areas.

## None Known 4.8 Undesirable effects

### Blood & Ivmphatic Tissue Disorders

Common: Leukopenia

Leukopenia has been reported in 3 - 5% of burns patients treated with Silvirburn. This may be a drug related effect, and often manifests itself 2 - 3 days after treatment has commenced. It is usually Leux demini has been in the control of the control

Common: Application site burning • Renal & Urinary Disorders

Very rare: Renal failure • Skin & Subcutaneous Tissue Disorders

Common: Pruritis

Common: Application site rash (including eczema and contact dermatitis).

Common. Application site rask (including eczema and contact dematitis)

There is evidence that in large area wounds and/or after prolonged application, systemic absorption of silver can occur causing clinical argyria.

Reporting asspected adverse reactions

Reporting suspected adverse reactions after authorisation of the medicinal product is important. It allows continued monitoring of the benefit/risk balance of the medicinal product.

The Egyptian Pharmacovigilance Center (EPVC) at pocentra@dea mohealth.gov.cs

MUP Pharmacovigilance Gentering to give processing and product in the product of the pr

4.9. Overdose

#### Not likely to occur with normal usar 5 PHARMACOLOGICAL PROPERTIES

S PHARMACULUSICAL PUNCHEN IES

When Support and the process of the

None Stated

## None Stated PHARMACEUTICAL PARTICULARS

6.1. List ofexcipients
In addition to the active ingredient, silver sulphadiazine, Silvirburn contains:

Propylene glycol Sodium alginate Methylparaben

Trolamine (to adjust PH 4 -7)

Trolamine (to adjust PH 4 -7)
Citric acid monohydrate (to adjust PH 4 -7)
Purified water
6.2. Incompatibilities
None Known.
6.3. ShelfLife

2 years. 6.4. Special Precautions for Storage

Silvirburn should be stored at a temperature not exceeding 30°C. 6.5. Nature and Contents of Container

a.s. nature and Contents or Container Carbo box containing ((PIPE) plastic tuber of 30 gm topical cream with plastic polypropylene cap or black opaque (HDPE) plastic jar of 250 gm topical cream closed with (HDPE) plastic closure and (HDPE) cap + inner leaffet.
6.8. Instruction for Use/Handling

Medical Union Pharmaceuticals

Abu- Sultan, Ismailia, Egypt Issue Date: 12 / 8 / 2018. Rerevision Date: 27 / 2 / 2020









## سیلفر بیرن کریم سلفاديازين الفضة

يجب قراءة هذه النشرة بعناية قبل البدء في استخدام هذا الدواء. - اندا ما هذه النشاة فقد تكون في هاجة لقرائتها مرة أخرى.

حافظ على هذه النشرة فقد تكون في حاجة لقرانتها ، اذا كان لديك أي أسئلة ،اسأل طبيبك أو الصيدلي.

- تد عن سوت اى است است استن هېيت او العصوصي. - تم و صيف هذا الدو اء لك و پچپ عدم استخدامه من الأخر بن حتى اذا كان لديهم نفس الأعر اض. وصف من الشواء لله ويجب عم المتحدث من الخريق على أنا عن المناكورة في هذه النشرة برجي اخطار الطبيب أو الصيدلي. . حدوث اثار جانبية خطيرة أو اذا لاحظت أي أثار جانبية غير المذكورة في هذه النشرة برجي اخطار الطبيب أو الصيدلي.

> ٢. قبل استخدام كريم سيلڤرييرن. ی هده انتشاره: . ماهو کریم سیلفربیرن وفیما پستخدم. ا. کیفیة استخدام کریم سیلفربیرن. الأثار الحانية المحتملة

 مزيد من المعلومات. · اسعرین. ۱- ما هو کریم سیلفریین و استخداماته:

ا ، ما هو کریم میطانوبیرین و استفادامات. درختری سوالار مین امتدادیون الفتحت کمادة داداً: و هو رمما عن طریق قتل البکتار ریا آو وقف نمو ها. سالاً دیرن هر کریم مُعَمَّ مصاد النکتار ریا بستخدم فی من اشرچه الثانیة « آلوغایه الحراب فاصلون العالم به منطق الفتار من عدد الکتابات العاق الدقیقه مؤقداً . الحراب المطورة لا تقویر بیلتغین : هی نقط نقات من عدد الکتابات العاق الدقیقه مؤقداً .

 علاج العدوى في قُرح الساق أو قُرح الفراش لفترات زمنية قصيرة.
 ملاح المسادات مل قد الاصمع عندما حدث فقدان الظفر أو عند حدوث فقدان جزئي لطرف الأصبع. • منه أو علاج الحدوق البكتريرية في العدوق. • الواياء من العدوق البكتريرية في العدوق المناتحة لترقيع الجلد والسحجات الكبيرة. • علاج إصداع البكتريرية في لأنجاكن المناتحة لترقيع الجلد والسحجات الكبيرة. وجب عليات التحدث مع طبيبيك إذا كلنت لا تشعر بتحدس أو إذا كلت تشعر بسوء عند استخدام هذا الدواء.

٢- قبل استخدام كريم سيلقربيرن:

به بيشوهم المواقعين مع دهست سرو حسمي المواقع المواقعين المواقعين

• اذا كنت حاملاً أو مرضحةً • اذا كنت كوفي أما كنامي من مسامية كياه السلوناميد. • اذا كنت كفاتي من مشكل في الكلي أو الكبر. • إذا كنت كنتارك الواصلة رصاحة العالميب السيطرة على الصرع أو مرض الشكري. • إذا كنت كنتارك الواصلة وسامية لإلواقة الإستجة الميثة من قرحة أو خرح الساق قبل استخدام الدواء.

روههان: • لا تستخدم هذا المستحصر في الأطفال أقل من شهرين. • وجب استخدام سيلتر بيرن بحذر عند الأطفال دون سن عامين بسبب خطر زيادة تدفق الدم.

عقد تشاول الوبية الخرى: قد يحدث تغيير في تأثير الادوية الأخرى عند علاج مساحات كبيرة من الحروق. أخير طبيبك أو الصيدلي إذا كنت تأخذ أي أدوية أخرى، بما في ذلك الأدوية التي تم الحصول عليها دون وصفة طبية.

ک پختت تغییر کی تاثیر ادتوپ انکری عدد کا کریم سیلفریبرن مع الطعام والشراب والکحول 

العمل والرضاع؛ - إذا كنت حاملاً أو مزضعة ، أو تطنين أنك حامل أو تخطفين لإتجاب طفل ، اسأتي طبيها أو المبينلي للحصول على المشورة قبل تقال هذا النواء. - لقاء الحمل ، في استخدام سؤلار بيون فقط في هلة عدو وهود بديل علاجي ، ويشكل طبيعة للحاص المسال في من المار الم

زياة مستوى البياروبين في مم مطلك عند الرادة. فها بيانه باراهم عالم المعالمين في اين الابريتم مند الراضاعة الطبيعية إذا كان الطلك يعاني من انبيها للمول (تقص انزيم (GGPD) وحديثي الولادة أقل من شهر واحدًا. بعد هذا المعرلا للمصح بالرسطة الطبيعية في المحلمة الشرائية أو أم منطق واسعة.

القيادة واستخدام الآلات

البقدة واستقدام الالات. لين من الدونة ورد فكار الدواء على استعدام الالات أو الثاء الفيادة. 7- كيفية مشتقدام كموم ميطاريون. من عمل المستعدام كوم بيطاريون.

الحروق:
 پجب تنظیف الحرق أولاً.

- ونبع طبقة من الـــ « لمبيتر من الكريم على المنطقة المصابة باستخدام أفلاً مُعقم أو ملعقة طبية. - تُغطى المنطقة المصابة بضمادة غير لاصفة. - يجب إعادة تطبيق الدواء على الحروق على الأفل كل يوم.

• حروق اليد:

- سروى ...... - بمجرد تطبيق الدواء كما هو مذكور أعلاه، يمكن وضع اليد في كيس بلاستيكي أو قفاز، ثم يتم غلقه حتى الرسغ. - بجب تحريرات اليد و الأصابع قدر الإمكان. - بجب تحريرات اليد و الأصابع قدر الإمكان. - بجب إعادة تطبيق الدواء على المرق عندما تكوين كمية كبيرة من السوائل في الكيس و على الأقل يوميًا.

- يجب إعادة تطبيق الدواء على قُرحة الساق وقرح القراش:

حيد السابق وقد القرائلي: والرسطين "ده طينيار زعفاية الدين مينسادة باست.
- دارة توضية القرية الماكية والرسطين "ده طينيار زعفاية الدين مينسادة باست.
- قد يطالب على الطبيب أو المعروضية ومن ويافط متاسط على المستلدة باست.
- قد يطالب على الالترافظ كل يوم أو يوسران قبل أعداد استخدام الكريم، يحيد تنظيف الغرصة وإز الله السبح المبتب المواجعية:
- والمبادئة على المرافظ الكريم تأكد من أن الاستميال المستلدة والقريب عن الذات المتعارضية في مكانه باستخدام شريط المعارضية من المتعارضية في مكانه باستخدام شريط لاستي مقاوم العام.
- دوم ينطقية على المستبد المستبد بالمستبد المستبد ا

- بديد إعادة رميد أكبر بكل ٢٠٠ ألية ويد ميلة بيرين: - يعتم المتخد الكرير وقا الكريرة الكريرة

محمد وهو براي من المورض على المساور الله المبد الداخلية المبدي . - انتخر عد خلال العرب العربية الراجيد القيام المبدي المبدي المبدي المبدي المبدي المبدية على المبدية المبدية المبدية على المبدية المبدية المبدية على المبدية على المبدية على المبدية على المبدية المبدية على المبدية المبدية

٥- التخزين:

همه مي دور در در يع ما رويه موي. كا تكفير الواره بد النهاء تربغ مسلحية المدن على العوق. لا تكفير ما أو لوية عن طرق ميذ السرف السمي أو الفايات المتزاية. اسأل الصينلي عن كيفية التفلص من الأدوية التي لم تم تشخصها. هذه التدايير سوف تساعد على حماية البيلة. - حيول من المعقومة: ٣- مؤيد من المنظيمة: العالم المنازين الصنة. يعتري كل ١٠٠ هزام من الكريم غلى ١ حرام من سلتنايز بن الفضة. العراد غير المنايذ كول سيايلي، بحرات الكريم المنازي ويوايش طيانورل. العينات الصرديوم، مؤيل باز اين، بروبيل باز اين، نزو لاميز ( امنيط درجة الصامخية من ٢- ٧). حامض السنريك

ه خدین نماید را سرد به محمومه در ۱۰۰۰ و ورسید. که بنو ترم نمایش روی با می محمول افزود با داشته مثلی من المراد افزوید. عبد کرد باش اینس نماید و نمایش سرد البطان مثل می داد. عبد کرد باش باش و کرد باش (PGP) به کرد بر درسی ۲۰ جرام به خطه بلاسترکی برای بر رویان از برطمان بلاسترکی اسرد محم به ۲۰۰ جرام من انکریم

مغلق بغطّاء بلاستَيكي (HDPE) + نَشْرَة دَاخَلِيةً. انتاج شركة المهن الطبية للأدوية ن حطيبة للأدوية برسلطان – الإمساعيلية – مصر تاريخ إعداد النشرة ٢٠٢٠/٢/٢١

